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Introduction

The McHale PRO GLIDE F3100 which you have purchased has been developed through years of constant research and development.

Given proper care and attention the PRO GLIDE F3100 will give years of reliable and dependable performance. However it is important

that the operators manual is read and fully understood to achieve this, before the machine is operated. As part of this philosophy it is

vital to use only genuine McHale replacement parts, as these are manufactured to the same high standard as the original machine.

These may be obtained through your McHale dealer.

If any part of this manual is not fully understood, please contact your McHale dealer who will be able to answer any questions or queries

that you might have. It is important to quote the machine serial number when requiring spare parts or technical assistance. Space is

provided below to record the machine details:

Date of delivery:

Year of manufacture:

Serial number:

If you require further copies of this spare parts manual please 
quote part number CLT00905

McHale PRO GLIDE F3100

Note: Due to a policy of continuous product development and improvement McHale Engineering reserve the right to alter machine specifications without prior notice.

Note: Parts described as left and right are done so according to the direction that the machine normally travels in.
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No. Part No Description Qty Description QtyNo. Part No
1LOWER ARM ASSY MOWER SUSPENSIONACH015301

1HEADSTOCK WELD ASSY F3100ACH015562

210MM MOWER STAND LEGALA006963

2SPRING TENSIONER PIVOT ARMALA006974

2PIN ASSY MOWER STANDALA007475

2LINK ARM 25MM FRONT MOWERALA008196

8BEARING GLACIER PM 4020 DXCBR002687

3LINCH PIN 10MMCFA000058

4SETSCREW M10X25 Z/PCFA000249

4SETSCREW M12X30 Z/PCFA0003210

8GREASE NIPPLE M8X1.25 STRAIGHTCFA0011811

2NUT M16 NYLOCCFA0012812

2NUT  M8 NYLOC Z/PCFA0013213

4WASHER FLAT 16MM Z/PCFA0014014

4WASHER FLAT 8MM Z/PCFA0014715

2LINCH PIN 6MMCFA0020216

4WASHER SKM12CFA0025017

4WASHER SKM10CFA0025118

4WASHER SKM16CFA0025219

2NUT M20CFA0030420

4BOLT M16X55CFA0031521

4WASHER FLAT 5MMCFA0032022

2NUT M5 NYLOCCFA0032123

4WASHER FLAT 20MM Z/PCFA0041324

2RUBBER STRAP 240 MMCFA0047625

2SETSCREW M8X30 Z/PCFA0049126

2BOLT M16 X 80 Z/PCFA0049827

2ROLL PIN 12X60 ZPCFA0050428

2CIRCLIP 40MM EXTERNALCFA0055129

2SETSCREW M5X50 Z/P GRADE 8.8CFA0112930

2BOLT M20X500 Z/PCFA0108831

1PIN 25.4X135MM TOP LINKCMH0001532

2PIN 28X139 LOWER LINK CAT 2CMH0002533

2PIN 40X153.5 STEPPED 25 Z/PCMH0160634

4PIN 40X30CMH0161035

2PIN 40X118 STEPPED 35CMH0163836

2SPRING 17mm FRONT MOWERCSG0029337

1VALVE 3/8 W LEVER LOCK & HOLESCVA0061338

44MM L WASHER 10.5X50X4 Z/PCZD0247939

2WASHER 12.5X55X4CZD0301140

44MM L WASHER 16X55X4CZD0311441

26MM L WASHER 12.5X40X6CZF0692342

16MM PTO HANGER BRACKET F3100CZF0793043
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No. Part No Description Qty Description QtyNo. Part No
1PTO SHAFT FRONT MOWER MAINDRIVECMT003891

1PTO HALF SHAFT CMT00389 INNERCMT004272

1PTO HALF SHAFT CMT00389 OUTERCMT004283

INNER & OUTER GUARDS

1PTO GUARD PRIMARY SHAFT MOWERSCGD004324

SUITABLE FOR SHORT PTO TRACTOR 6 SPLINE STUBSHAFT ONLY

1YOKE COMPLETE 6 SPLINE SHORTCMT0026811

SUITABLE FOR LONG PTO TRACTOR 6 SPLINE STUBSHAFT ONLY

1YOKE COMPLETE 6 SPLINE LONG QSCMT0043511

SUITABLE FOR PTO TRACTOR 21 SPLINE STUBSHAFT ONLY

1YOKE END 21 SPLINE MOWER SHAFTCMT0050411

1KIT QUICK RELEASE SHORT DR PTOCMT0017412

SUITABLE FOR LONG PTO TRACTOR STUBSHAFT ONLY

1LOCK COMPLETE LONG QS TYPE C P400 PTO SHAFTCMT0043612

1CLAMP YOKE COMPLETE AGKF2400 PTO SHAFTCMT0043713

1BOLT M12X75 8.8 Z/P DIN931CFA0092814

1NUT M12 NYLOCCFA0012415

2UNIVERSAL JOINT PTO CROSS 3500CMT0009121

2GREASE NIPPLE PTO SHAFTCFA0009722

1INBOARD YOKE RG2400-S4 PTO SHAFTCMT0043923

2ROLL PIN 10X80 PTO SHAFTCFA0062924

2SCREW 6X14 P400-PG25 PTO SHAFTCFA0113426

1SEALING RING OUTER PROFILE S5 P400 PTOCMT0044027

1PROFILE TUBE S5H 1000 PTO SHAFT P400CMT0044128

1PLUG PROFILE S5 PTO SHAFT P400CMT0044229

1INBOARD YOKE RG 2400-S5 PTO P400CMT0044330

2PTO GUARD RINGCMT0024251

1PTO GUARD CONECMT0024152

1GUARD CONE PTO SHAFT P400CMT0044453

1DECAL WARNING PTO SHAFTCST0013290
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No. Part No Description Qty Description QtyNo. Part No
1PTO SHAFT FTONT MOWER SECONDARYCMT003901

1PTO HALF SHAFT CMT00390 INNERCMT004292

1PTO HALF SHAFT CMT00390 OUTERCMT004303

INNER & OUTER GUARDS

1PTO GUARD SECONDARY FRONT COMPCGD004334

1CLUTCH FRICTION K92/4-2400 PTO SHAFTCMT0044511

1CLUTCH OVERRUNNING KEY TYPE RH PTOCMT0044612

2UNIVERSAL JOINT PTO CROSS 3500CMT0009121

2GREASE NIPPLE PTO SHAFTCFA0009722

1INBOARD YOKE RG2400-S4 PTO SHAFTCMT0043923

2ROLL PIN 10X80 PTO SHAFTCFA0062924

2SCREW 6X14 P400-PG25 PTO SHAFTCFA0113426

1SEALING RING OUTER PROFILE S5 P400 PTOCMT0044027

1PROFILE TUBE S5H 1000 PTO SHAFT P400CMT0044128

1PLUG PROFILE S5 PTO SHAFT P400CMT0044229

1INBOARD YOKE RG 2400-S5 PTO P400CMT0044330

2PTO GUARD RINGCMT0024251

2GUARD CONE PTO SHAFT P400CMT0044452
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No. Part No Description Qty Description QtyNo. Part No

COMPLETE GEARBOX ASSEMBLY

1GEARBOX MOWER INPUTCMT003581

2GEAR BEVEL Z21CMH030652

1GEAR BEVEL PINION Z21CMH030713

1SHAFT STEPPEDCMH030664

1SHAFT INPUT GEARBOX CMT00358CMT004145

1GEARBOX INPUT HOUSINGCMT005516

1SPACER SLEEVECMT005398

FILLER BREATHER PLUG

13/8" BREATHER MODEL 33ACMT004789

LEVEL PLUG & DRAIN PLUG

2PLUG 3/8 TAPER DIN 906CFA0122210

2SHIM 56X72X1 DIN 988CFA0121112

2SHIM 35X45X.5 DIN988CFA0225913

1BEARING TAPER 30307 (35X80X22.75)CBR0037414

1BEARING TAPER 30207 (35X72X18.25)CBR0037515

2BEARING BALL 6207 DIN 625CBR0038916

3CIRCLIP 72MM INTERNAL DIN 472CFA0087317

1CIRCLIP 35MM EXTERNAL DIN 471CFA0051418

1CIRCLIP 40MM EXTERNAL DIN 471CFA0055119

2SEAL OIL AS 35X72X10 DIN 3760CSE0084120

6SETSCREW M10X25 Z/PCFA0002421

1CIRCLIP 80MM INTERNAL DIN 472CFA0088222

1RADIAL SHAFT SEAL 35X72X8CSE0079523
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No. Part No Description Qty Description QtyNo. Part No
1INPUT GEARBOX FRONT MOWER (TOP)CMT004041

2GEAR BEVEL Z15CMH030582

1GEAR BEVEL Z25CMH030703

1SHAFT INPUT GEARBOX CMT00404CMT005464

1SHAFT OUTPUT GEARBOX CMT00404CMT005475

1GEARBOX COVER PLATE CMT00404CMT005486

1EXTENSION HOUSING CMT00404CMT005497

1BEARING 6308 2NSE9 NACHICBR003908

2BEARING TAPER 30208 (40X80X19.75)CBR003729

1BEARING TAPER 32208 (40X80X24.75)CBR0037310

1SHIM 40X50X0.5 DIN 988CFA0121011

1SHIM 40X50X1.0 DIN 988CFA0026512

1SHIM 63X80X0.5 DIN 988CFA0122613

2SHIM 63X80X1.0 DIN 988CFA0121414

2CIRCLIP 40MM EXTERNAL DIN 471CFA0055115

1CIRCLIP 45 MM EXTERNAL DIN 471CFA0080316

3CIRCLIP 80MM INTERNAL DIN 472CFA0088217

2OIL SEAL RADIAL 40X80X10CSE0063318

1CAP SEAL CORE PLUG 80X10CSE0062919

1CAP SEAL CORE PLUG 100X10CSE0063220

8SETSCREW M10X25 Z/PCFA0002421

6SETSCREW M12X30 Z/PCFA0003222

1PLUG 3/8 TAPER DIN 906CFA0122223

1PLUG 3/8" BREATHER MODEL 33ACMT0047824

1SIGHT GLASS G 3/8 W/WASHERCFA0122525

1SHIM SS 40X50X2.5 DIN988CFA0121326
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No. Part No Description Qty Description QtyNo. Part No

USED ON F3100 FRONT MOWER ONLY

1CONDITIONER GEARBOX FRONT MOWER 2 SPDCMT003611

USED ON R3100/B9000 REAR MOWERS ONLY

1GEARBOX REAR MWR 2 SPD CONDRCMT003801

1GEARBOX COVER PLATECMT005332

1GEAR BEVEL Z15CMH030583

1GEAR BEVEL Z25CMH030594

1GEAR SPUR Z32CMH030605

1GEAR SPUR Z27CMH030616

1GEAR SPUR Z22CMH030627

1GEAR SPUR Z27CMH030638

USED ON R3100/B9000 MODELS ONLY

1GEARBOX LIDCMH030649

1GEARBOX SELECTOR COVER ASSYCMT0053410

1GEARBOX SELECTOR HANDLE ASSYCMT0053511

1STUBSHAFT GEAR SELECTORCTP0058312

1SHAFT CONDITIONER OUTPUTCMT0053613

USED ON R3100/B9000 GEARBOX CMT00380 ONLY

1SHAFT PTO INPUT GEARBOX R3100CMT0041514

USED ON F3100 GEARBOX CMT00361 ONLY

1SHAFT IDLE GEARBOXCMT0054414

1SHAFT OUTPUT GEARBOXCMT0053715

1SLIDING SELECTOR SLEEVECMT0053816

2SPACER SLEEVECMT0053917

1SELECTOR FORK/KEYCMT0054018

110MM BEARING BALLCTP0075520

1SPRING COMPRESSIONCSG0032821

1O-RING 100X4CSE0083822

1CAP SEAL CORE PLUG 80X10CSE0062923

1OIL SEAL RADIAL 40X80X10CSE0063324

3SEAL OIL AS 40X72X10 DIN 3760CSE0083925

USED ON R3100/B9000 GEARBOX CMT00380 ONLY

1SEAL RADIAL 35X80X10 DIN 3760CSE0013226

2SHIM 40X50X0.5 DIN 988CFA0121027

1SHIM 56X72X1 DIN 988CFA0121128

1SHIM 10X16X2 DIN988CFA0121229

2SHIM 40X50X1.0 DIN988CFA0026530

1SHIM 35X45X.5 DIN988CFA0225931

4SHIM SS 40X50X2.5 DIN988CFA0121332

1GEAR SPACERCMT0054133

1SHIM 63X80X1 DIN988CFA0121434

1BEARING 6407CBR0038635

4BEARING 16008CBR0038736

1BEARING GROOVE 6307 2RS NR SKFCBR0033537

1BEARING 6308 2RSCBR0028638

1BEARING 6308CBR0033139

2CIRCLIP INTERNAL W 68CFA0121540

2CIRCLIP 80MM INTERNAL DIN 472CFA0088241

1CIRCLIP 10MM EXTERNALCFA0049942

4CIRCLIP 40MM EXTERNAL DIN 471CFA0055143

1PLUG G3/8 DIN908CFA0121644

1PLUG 3/8" BREATHER MODEL 33ACMT0047845

1WASHER ALUMINIUM 1.5X17X22CFA0121746

8SETSCREW M10X30 Z/PCFA0002547

USED TO ATTACH GEARBOX LID ON R3100/B9000 GEARBOX CMT00380 ONLY

4SETSCREW M12X25 Z/PCFA0003148

USED TO ATTACH INPUT DRIVE GEARBOX ON F3100 GEARBOX CMT00361 ONLY

4SETSCREW M12X30 Z/PCFA0003248

1GRUBSCREW M10X10 8.8 DIN913CFA0121849

3SETSCREW M8X20 CSK Z/P DIN7991CFA0076550

2CYLINDRICAL PIN 10M6X20CFA0121951

1KEY A 12X8X86CFA0122052

1ROLL PIN 4X22CFA0122153

2BEARING 4208CBR0038854

1SEAL RADIAL SHAFT AS 14X26X7CSE0084055

1PLUG 3/8 TAPER DIN 906CFA0122256

0SPD01102McHale PRO GLIDE F3100Page 17



1

3

5

6

7

10

11

12

13

14

15

16

18

19

21

22

23

24

25

28

29

30

32

34

36

37

38

39

40

41

44

45

48

2

26

47

8

17

20

33

19

15

22

30

11

22

15

11

37

45

4

27

31

35

42

43

46

19

44

11

9

12

37

25

3

48

Suspension arm (993)

3SPD00993McHale PRO GLIDE F3100Page 18



No. Part No Description Qty Description QtyNo. Part No

(2-PIN OFFSET PIVOT) USED UP TO SERIAL No 1002363 (ALSO ORDER LONGER 848MM VERSION OF ITEMS 5 & 6)

1TORQUE ARM ASSY MOWER SUSPENSIONACH016021

(1-PIN CENTRE PIVOT) USED FROM SERIAL No 1002364

1TORQUE ARM ASSY FRONT MOWERACH016011

1LOWER ARM ASSY MOWER SUSPENSIONACH015302

2PIN 30X105 MOWER SUSPENSIONALA007483

1RAM LOCK BRACKET FRONT MOWERALA007614

USED UP TO SERIAL No 1002363

1LINK ARM 790MM FRONT MOWERALA008185

USED FROM SERIAL No 1002364

1LINK ARM 848MM FRONT MOWERALA009125

USED UP TO SERIAL No 1002363

1LINK ARM 790MM FRONT MOWERALA008246

USED FROM SERIAL No 1002364

1LINK ARM 848MM FRONT MOWERALA009136

2BUFFER RUBBER 75X25 M12X30CBE002757

1DOOR HOLDER RUBBER  FEMALE M6 HOLECBE003228

2BEARING GLACIER PM 4040 SYCBR000829

1BEARING GLACIER PM 2525 DXCBR0003910

4SETSCREW M10X30CFA0002511

2SETSCREW M12X30 Z/PCFA0003212

6SETSCREW M12X35 Z/PCFA0003313

3GREASE NIPPLE M8X1.25 STRAIGHTCFA0011814

12NUT M10 NYLOCCFA0012315

2NUT M12 NYLOCCFA0012416

1NUT M6 NYLOCCFA0013117

1NUT  M8 NYLOC Z/PCFA0013218

6WASHER FLAT 12MM Z/PCFA0013819

2WASHER FLAT 6MM Z/PCFA0014420

1WASHER FLAT 8MM Z/PCFA0014721

12WASHER FLAT 10 MM Z/PCFA0020122

1LINCH PIN 6MMCFA0020223

1WASHER FLAT 14MM Z/PCFA0022224

2WASHER SKM12CFA0025025

8SETSCREW M10X25 CUP SQCFA0044226

1NUT M12 HEXAGON LOCK/HALF NUTCFA0044627

1RUBBER STRAP 240 MMCFA0047628

1SETSCREW M8X30 Z/PCFA0049129

6ROLL PIN 12X60 ZPCFA0050430

1BOLT M12X60X10.9 FINE THREAD Z/PCFA0058631

6WASHER M12 NORDLOCCFA0079932

1SETSCREW M6X20 BUTTON HEAD Z/PCFA0233533

1PIN 25 X 110 MILLED FOR CAP Z/PCMH0044334

1BUSH 8X20X13 ZINC PLATEDCMH0074235

2SHAFT 40X280CMH0159736

4BUSH 30X45X21 Z/PCMH0164137

1BUSH 25X35X25CMH0169438

1PIN 25 X 110 MILLED FOR CAP Z/PCMH0169539

1SHAFT 40X615 Z/PCMH0172840

1GEARBOX MOWER INPUTCMT0035841

1RAM 50X30 SA PULL CYLINDERCRA0079442

1SEAL KIT FOR CRA00794 RAMCSE0079442

1SPRING EXTENSION 4.06X42X242CSG0028343

26MM L CAP SHORT FOR 25MM PINSCZF0029344

26MM L WASHER 12.5X40X6CZF0692345

16MM RAM TRANSPORT LOCK HANDLECZF0730446

26MM MOWER STOP BRACKETCZF0757047

210MM SPACER WASHER PARTCZH0399048
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No. Part No Description Qty Description QtyNo. Part No
1MOWER CUTERBAR MOUNTING BRACKETACH028381

1MOWER CONDITIONER BAFFLE WELD ASSACH028402

INCLUDES ITEMS 6, 19, 39, 53 & 54

1MOWER CONDITIONER COMPLETE ASSEMBLYACH028433

UP TO SERIAL No 1002257 (OFFSET-PIVOT)

1FRONT MOWER CHASSIS WELD ASMACH028394

FROM SERIAL No 1002258 (CENTRE-PIVOT)

1FRONT MOWER CHASSIS WELD ASMACH015774

REPLACES ACH02861

1MOWER CONDITIONING HOOD 3MACH030895

1MOWER CONDITIONER FINISHED WELD ASSYACH029526

1MOWER CONDITIONER SHAFT GUARDAGD000487

1BEARING SQ FLANGE 40MM ESFE 208 (SNR)CBR001269

1BEARING SPHERICAL 30MM GE30ES 2RSCBR0012710

2SETSCREW M10X20 Z/PCFA0002311

9SETSCREW M10X30CFA0002512

8SETSCREW M12X30 Z/PCFA0003213

2BOLT M16X100 Z/PCFA0004014

2SETSCREW M8X20 Z/PCFA0005215

2SETSCREW M8X25 Z/PCFA0010216

9NUT M10 NYLOCCFA0012317

4NUT M14 NYLOCCFA0012618

50NUT M16 NYLOCCFA0012819

1NUT M20 NYLOCCFA0012920

4NUT  M8 NYLOC Z/PCFA0013221

2WASHER FLAT 16MM Z/PCFA0014022

6WASHER FLAT 8MM Z/PCFA0014723

25WASHER FLAT 10 MM Z/PCFA0020124

8SETSCREW M16X35 Z/PCFA0022925

2WASHER_SKM8CFA0024926

8WASHER SKM12CFA0025027

2WASHER SKM10CFA0025128

4SETSCREW M14X45 Z/PCFA0030629

1GRUBSCREW M8X20CFA0031930

1BOLT M20X120 Z/PCFA0039531

4SETSCREW M14X30 Z/PCFA0039832

12WASHER SKM14CFA0044933

2SETSCREW M8X20 CUPHEAD SQ ZPCFA0050634

15WASHER NL16 NORD-LOCKCFA0078335

4BOLT M16X70 Z/P GRADE 8.8CFA0103436

1KEY 12X8X50CFA0107637

1M12 INDEX PLUNGERCFA0230038

48BOLT CUPHEAD M16X47 12.9CFA0230539

4SETSCREW M16X20 SOC CAP 10.9 Z/PCFA0230640

4BUSH 17X30X39CMH0102842

1MOWER CUTTERBAR WELD ASM RHCMT0035643

1COUPLING JAW (STANDARD 48)105 ODCMT0036544

1COUPLING SPIDER 48-98 SHORECMT0036645

1COUPLING JAW (FLANGE MOUNTING 48)105 ODCMT0036746

1GEARBOX FRONT MOWER 2 SPEEDCMT0036047

REPLACES ACH02844

1MOWER CONDITIONER SEALCTP0050548

11.5MM L PLATE MOWER COVERCZB0259649

44MM L LINK PLATE MOWERCZD0294350

16MM L MOWER CONDITIONER HANDLECZF0738352

REPLACE IN BALANCED PAIRS 180  APART AT ANY POSITION OF THE DRUM (REPLACES CZF07385)

446MM L MOWER CONDITIONER TINECZF0803553

REPLACE IN BALANCED PAIRS 180  APART ON THE DRUM ENDS ONLY (REPLACES CZF07397)

46MM L MOWER CONDITIONER TINE (SHORT)CZF0872254

INCLUDES ITEMS 10, 13, 27, 30, 37, 44, 45, 46 & GEARBOX SHAFT SEAL CSE00633

1COUPLING JAW+SPIDER KIT MOWERKST0010355
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No. Part No Description Qty Description QtyNo. Part No
1MOWER CUTTERBAR ASM COMPLETE RHCMT003560

UP TO SERIAL No 1002499 (INCLUDES ITEMS 18 & 31)

5MOWER DISK W/SPLINED HOLEART003761

FROM SERIAL No 1002500 (INCLUDES ITEMS 18 & 31)

5MOWER DISC W/SQ STUD HOLEART003861

7SHAFT PINION L120 MOWER HUBCMH016912

5COVER CAP DISC MOWERCZB003043

6DISC HUB ASM UPPER (R)AAX000014

1DISC HUB ASM UPPER (O)AAX000025

13IDLER HOLDER UPPER MOWER BEDCMH016966

13IDLER HOLDER LOWER MOWERCMH027647

1BAR CLOSURE 2X CSK HOLES MOWER BEDCMH017428

1GASKET BAR RUBBER MOWER BEDCBE003359

REPLACES CZE00293

7KNIFE HOLDER MOWERCZE0031810

2CAP COVER DISC OUTER DRUM MOWERCZB0030511

(INCLUDES ITEMS 18 & 31) ALSO ORDER ITEM 10 FOR MACHINES PRIOR TO SERIAL No 1002500

2MOWER DISC WITH OUTER DRUM FLATART0039813

UP TO SERIAL No 1002499

6MAIN SLIDE DISC MOWERACH0147314

UP TO SERIAL No 1002499 (80 MM SLOT)

6MAIN SLIDE WITH SKID PAD SLOTACH0156214

FROM SERIAL No 1002500 (96 MM SLOT)

6MAIN SLIDE DISC MOWER W/SLOTACH0161914

UP TO SERIAL No 1002499

1SLIDE UNDER G-BOX DISC MOWERACH0147415

UP TO SERIAL No 1002499 (80 MM SLOT) ALSO ORDER 2X ITEM 66

1SLIDE G-BOX WITH SKID PAD SLOTACH0156315

FROM SERIAL No 1002500 (96 MM SLOT)

1SLIDE UNDER G-BOX MOWER W/SLOTACH0162015

1CUTTERBAR HOUSING RHS 3MCMT0052216

1SKID UNDER G-BOX DISC MOWERCZE0029417

UP TO SERIAL No 1002499

14PIN KNIFE HOLDER STUD SPLINEDCMH0169218

UP TO SERIAL No 1002499 (CONV KIT TO SPLINED HOOK PINS) FOR REPLACEMENT PINS ORDER CMH02881

1KIT SPLINE W/HOOK & SPRING PLATESKST0008418

FROM SERIAL No 1002500

14PIN KNIFE HOLDER HOOK W/SQCMH0184018

7GEAR 20T WORK DISC MOWER BEDCMH0169819

1GEAR 38T IDLER MOWER BEDCMH0169920

1GEAR 38T GBOX DRIVE MOWER BEDCMH0169321

12GEAR 60T IDLER MOWER BEDCMH0169722

USED ON FRONT MOWER F3100 ONLY & INCLUDES INPUT GEARBOX DRIVE

1GEARBOX FRONT MWR 2 SPD CONDR +INPUT GBOXCMT0036023

USED ON RH REAR MOWER R3100 ONLY & EXCLUDES INPUT GEARBOX DRIVE

1GEARBOX REAR MWR 2 SPD CONDRCMT0038023

1PLUG OIL INLET HEX M22X1.5 MWR BEDCFA0108524

13RETAINING RING 6307N BEARINGCFA0110925

14BEARING 6307 2RS C3CBR0038326

13BEARING 6307 2RS NR SNAP-RINGCBR0033527

7NUT LOCK-HALF M30X1.5 MWR 8.8 Z/PCFA0111628

14NUT M10 NYLOC Z/PCFA0012329

35NUT M12 NYLOCCFA0012430

14NUT M12 FLANGED HEAD 10.9 Z/PCFA0043931

14WASHER FLAT 10MM Z/PCFA0020132

8WASHER SPRING 8MM Z/PCFA0018533

28WASHER SPRING 12MM LIGHT Z/PCFA0062334

8WASHER SKM16CFA0025235

8CIRCLIP 35MM EXTERNALCFA0051436

8SCREW M8X20 BTN HEAD SOC HX Z/PCFA0042937

13BOLT M16X40 ALLEN HD 10.9CFA0111038

12SETSCREW M10X25 CUP SQ Z/PCFA0044239

2SETSCREW M10X30 CUP SQ Z/PCFA0001740

28SETSCREW M12X25 ZPCFA0003141

35BOLT M12X30 KNURLED 10.9 Z/P MOWERCFA0111542

8SETSCREW M16X35 Z/PCFA0022943

26SEAL O RING OS 30X2.5 MOWERCSE0064544

13SEAL O RING OS 30X2.5 MOWERCSE0064545

7SEAL O RING OS 90X4CSE0063846

APPLY A CONTINUOUS BEAD OF SEALANT TO FLAT MACHINED SURFACE AROUND EACH BOLT HOLE & CENTRE BORE

1LOCTITE SI 5926 40ML NON SETTING GASKETCFA0234047

7OIL SEAL AO 40X72X7 MOWER BEDCSE0063748

2SETSCREW M8X30 CSK ALLEN Z/PCFA0059349

7KEY B 10X8X22 MOWER BEDCFA0111151

1KEY B 10x8x30 MOWER BEDCFA0111252

7KEY B 10x8x16 MOWER BEDCFA0108253

8MOWER BLADE 50X109 RH 13 DEGCKN0004255

6MOWER BLADE 50X109 LH 13 DEGCKN0004356

REPLACEMENT WELD-IN INSERT

7INSERT CUTTERBAR SKID FORGEDCTP0051358

FROM SERIAL No 1002500

6SKID PAD FLATCTP0056260

FROM SERIAL No 1002500

1SKID PAD FLAT UNDER G/BOXCTP0056361

FROM SERIAL No 1002500

6HIGH CUT SKID +25MMCTP0056462

FROM SERIAL No 1002500

1HIGH CUT SKID +25MM UNDER GBOXCTP0056563

UP TO SERIAL No 1002499 (79 MM TAB)

6MAIN SKID PAD FORMED +50MMCTP0051164

FROM SERIAL No 1002500 (95 MM TAB)

6HIGH CUT SKID +50MMCTP0056664

UP TO SERIAL No 1002499 (79 MM TAB)

1SKID PAD FORMED GEARBOX +50MMCTP0051265

FROM SERIAL No 1002500 (95 MM TAB)

1HIGH CUT SKID +50MM UNDER GBOXCTP0056765

2SETSCREW M10X20 BUTTON HEAD Z/PCFA0024366
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No. Part No Description Qty Description QtyNo. Part No
1MOWER SIDE BOARD WELD LHSACH014611

1MOWER SIDE BOARD WELD RHSACH014622

1MOWER SWATH BOARD WELD LHS F3100ACH029553

1MOWER SWATH BOARD WELD RHS F3100ACH029564

1CANVAS FRONT MOWER DISCHARGECBE002925

1CANVAS FRONT MOWER DISCHARGECBE003006

14SETSCREW M10X25 Z/PCFA000247

2SETSCREW M10X30CFA000258

9SETSCREW M8X20 Z/PCFA000529

22NUT M10 NYLOCCFA0012310

2NUT M12 NYLOCCFA0012411

30NUT  M8 NYLOC Z/PCFA0013212

2WASHER FLAT 12MM Z/PCFA0013813

39WASHER FLAT 8MM Z/PCFA0014714

38WASHER FLAT 10 MM Z/PCFA0020115

4WASHER SKM10CFA0025116

10SETSCREW M10X25 CUP SQCFA0044217

2BOLT M12X180 Z/PCFA0047018

21SETSCREW M8X20 CUPHEAD SQ ZPCFA0050619

4M10 LIFTING EYE NUT DIN 582CFA0231220

1CANVAS FRONT MOWER DISCHARGECGD0038821

2BUSH 12X25X13CMH0168022

1TOOL BOX PLASTIC (SERKO)CPL0022223

22MM L CROP FLOW DEFLECTION MOWERCZB0251224

13MM SWATH BOARD EXTENSION F3100CZC0266125

13MM SWATH BOARD EXTENSION F3100CZC0266226

13MM L MOWER CONDITIONER HOODCZC0389227

23MM CURTAIN RETAINER STRIPCZC0389728

33MM CURTAIN RETAINER STRIPCZC0389829

26MM MOWER HOOD SUPPORT PLATECZF0722830
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No. Part No Description Qty Description QtyNo. Part No
1GUARD MOUNT FRONT MOWER LHS WELDACH028951

1GUARD MOUNT FRONT MOWER RHS WELDACH029072

2MOWER GUARD GRAVITY LATCHAGD000173

1MOWER GUARD FRONT PIPE WELD ASSYAGD000274

1FRONT MOWER FRONT CURTAIN ASSYAGD000345

1TURNBUTTON + FASTENERS & EYELETAGD001205a

1FRONT MOWER RHS CURTAIN ASSYAGD000356

1TURNBUTTON + FASTENERS & EYELETAGD001206a

1MOWER STEPPED LHS CURTAIN ASSYAGD000367

1TURNBUTTON + FASTENERS & EYELETAGD001207a

COMPLETE GUARD RH ASM INCLUDING FRAME, LATCH, CURTAIN & BUFFERS (BUT NOT HINGE BOLTS)

1FRONT MOWER GUARD ASSY RHSAGD000548

1MOWER GUARD STEEL FRAME RHSAGD000559

1FRONT MOWER STEEL FRAME GUARD LHSAGD0006110

COMPLETE GUARD LH ASM INCLUDING FRAME, LATCH, CURTAIN & BUFFERS (BUT NOT HINGE BOLTS)

1FRONT MOWER GUARD ASSY LHSAGD0006211

4BUFFER RUBBER 30X36 M8/27 57SHCBE0002812

2DOOR HOLDER RUBBER  FEMALE M6 HOLECBE0032213

6SETSCREW M12X30 Z/PCFA0003214

7SETSCREW M8X20 Z/PCFA0005215

14SETSCREW M8X25 Z/PCFA0010216

9SETSCREW M8X35 ZPCFA0010717

4NUT M10 NYLOCCFA0012318

4NUT M6 NYLOCCFA0013119

51NUT  M8 NYLOC Z/PCFA0013220

4NUT M8 Z/PCFA0013321

4WASHER FLAT 16MM Z/PCFA0014022

4WASHER FLAT 6MM Z/PCFA0014423

2WASHER MUDWING M6 32MM ODCFA0014524

91WASHER FLAT 8MM Z/PCFA0014725

2WASHER MUDWING M8X31.75 ODCFA0014926

4WASHER FLAT 10 MM Z/PCFA0020127

2SETSCREW M8X50 Z/PCFA0021028

4WASHER FLAT 14MM Z/PCFA0022229

6WASHER SKM12CFA0025030

4SETSCREW M10X35 Z/PCFA0031131

12SETSCREW M8X30 Z/PCFA0049132

1SETSCREW M8X20 CUPHEAD SQ ZPCFA0050633

2SETSCREW M6X80 Z/PCFA0075234

2SETSCREW M8X40 BUTTON HD Z/PCFA0092635

2SETSCREW M6X20 BUTTON HEAD Z/PCFA0233536

1GUARD MOWER FRONTCGD0036637

4BUSH 8X20X7.5 Z/PCMH0135638

2BUSH 20X15X50CMH0269139

4BUSH 25X10.5X14 STEPPEDCMH0272440

2DOOR HOLDER MALE M6 HOLECPL0022841

1PLASTIC MOWER GUARD RHSCPL0023142

1MOWER GUARD PLASTIC LHSCPL0023443

11.5MM L MOWER GUARDCZB0253344

12MM L FRONT MOWER CURTAIN STRIPCZB0254545

22MM L FRONT MOWER CURTAIN STRIP 2 HOLECZB0254746

12MM L MOWER CURTAIN STRIP STEPPEDCZB0260147

22MM L FRONT MOWER CURTAIN STRIPCZB0459148

13MM CROP DEFLECTOR MOWER RHSCZC0515549

13MM CROP DEFLECTOR MOWER LHSCZC0516350

14MM L FRONT MOWER PANEL STOP BRKT RHSCZD0494651

14MM L FRONT MOWER PANEL STOP BRKT LHSCZD0494752
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No. Part No Description Qty Description QtyNo. Part No
1HINGE BRACKET MOWER GUARD LHSAGD000701

1HINGE BRACKET MOWER GUARD RHSAGD000712

1SUSPENSION GUARD FRAME WELD ASSYAGD000723

INCLUDES FRAME + FASTENERS

1MOWER SUSPENSION GUARD COMP ASSYAGD000734

1FRONT MOWER LIGHTING LOOM, 3.5MCEL015145

1LED MARKER LAMP WING LHSCEL015156

1LED MARKER LAMP WING RHSCEL015167

4SETSCREW M10X30CFA000258

1SETSCREW M6X30 Z/PCFA000479

4SETSCREW M8X25 Z/PCFA0010210

4SETSCREW M6X20 Z/PCFA0011511

6NUT M10 NYLOCCFA0012312

5NUT M6 NYLOCCFA0013113

16NUT  M8 NYLOC Z/PCFA0013214

2WASHER FLAT 16MM Z/PCFA0014015

9WASHER FLAT 6MM Z/PCFA0014416

16WASHER FLAT 8MM Z/PCFA0014717

10WASHER FLAT 10 MM Z/PCFA0020118

6WASHER SKM8CFA0024919

2SETSCREW M10X35 Z/PCFA0031120

14SETSCREW M8X20 BUTTON HEAD Z/PCFA0042921

4GROMMET 6.3X9.5CFA0223222

1SUSPENSION GUARD FRONT MOWERCGD0041323

2BUSH 25X10.5X14 STEPPEDCMH0272424

1DOOR HOLDER MALE M6 HOLECPL0022825

2GAS STRUT 245-80 500NCRA0078126

BOTH LH & RH AVAILABLE IN SETS ONLY (COMPLETE WITH BACKING BOARDS)

1MARKER BOARD SET DIN11030 (282X282)CST0087227

BOTH LH & RH AVAILABLE IN SETS ONLY (COMPLETE WITH BACKING BOARDS)

1MARKER BOARD SET DIN11030 (282X282)CST0087228

14MM L MARKER BOARD BRK FRONT MOWER RHSCZD0024529

14MM L MARKER BOARD BRK FRONT MOWER LHSCZD0024630
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Camera & monitor kit (1079)

1SPD01079McHale PRO GLIDE F3100Page 30



No. Part No Description Qty Description QtyNo. Part No
1CAMERA MALE PHONO CONNECTORCEL009611

1RCA PHONO SOCKET FEMALE 2WAYCEL013712

1DOUBLE PHONO ADAPTORCEL015933

1FUSE 250MA 5X20MM GLASSCEL016304

1FUSE 500MA 5X20MM GLASSCEL016314

1ISOCAN - FENDT CAMERA ADAPTORCEL016095

1SECOND CAMERA POWER ADAPTERCEL015206

1PHONO TO CAMERA CONNECTORCEL015857

1TWIN CAMERA ADAPTERCEL015328

INCLUDES CONNECTOR CABLE (ITEM 9a)

1CAMERA MOUNTING KITKST000749

1LOOM POWER CCTV & AUTO CONT'CEL000349a

1CAMERA-ISOCAN SIGNAL CABLECEL0090310

1COLOUR CAMERA MK1CEL0090011

1CAMERA EXTENSION 5M HIGH-FLEXCEL0154112

INCLUDES ITEMS 10, 11 & 12

12ND CAMERA KIT ISOCANKST0006413

1CAMERA MONITORCEL0150614

1CAMERA EXTENSION CABLE 10MCEL0155015

1CAMERA EXTENSION CABLE 3MCEL0155615

1COLOUR CAMERA MK2CEL0153316

INCLUDES ITEMS 14, 15 & 16

1CAMERA & MONITOR KITKST0006817

1QUAD CAMERA MONITORCEL0165518

1LOOM COBO WHITE CON EURO LEADCEL0006419

2CAMERA EXTENSION CABLE 10MCEL0155020

2COLOUR CAMERA MK2CEL0153321

1DOUBLE CAMERA BRACKET COMP ASSYATR0004722

INCLUDES ITEMS 18, 19, 20, 21 & 22

1DUAL CAMERA COMP KIT FRT MOWERKST0010023
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